

**Hardware List**

(1)	Plow Mount Brackets	(4)	3/8 x 1 1/4" Hex Bolts
(8)	3/8" Flat Washers		
(4)	12x35mm Hex Bolts (1.25 thread)	(4)	12 mm Flat Washers
(4)	3/8" Nylock Nuts	(4)	12 mm Lock Washers

**Installation Instructions**

Attach to plow mount per illustration. This mount will mount to the front bumper location in the front. Use the 12 mm bolts, Lock washers and Flat washer provided to secure to the front of your machine. There are additional holes in the bottom portion of the mount that will allow you to drill through and use the 3/8" x 1-1/4" hex bolt, washers and nylock nuts to secure from the bottom side up. Tighten all bolts securely.

